ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.96 dBm) ™M1[1] 16.68 dBm)
2.49738100 GHz 2.4968840 GHZ]
= ndB 26.00 dB @ . i - —ondB 26.00 dB
g L PPV e P, 4.875000000 MHz 104 e TV e VAl ey Laant 9.710000000 MHZ|
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,497381 GHz 14,96 dBm nd8 down 4.875 MHz ML 2495884 GHz 16.68 dam nd8 down 9.71 Wz
T 1 2,496062 GHz -11.13 dam nd8 26.00 dB TL L 2.496105 GHz -6.65 dBm n 26,00 d8
T2 1 2,500938 GHz -11.16 d8m Q factor 512.3 T2 1 2.505815 GHz -10.36 dBm Q factor 257.1
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.48 dBm)| MI[1] 15.47 dBm
2.59914000 GHz X 2.5902430 GHZ]
= r ndB 26.00 dB @ e 26.00 dB
w0 o . VBN 4.845000000 MHz 104 N B .f”xv..\ 9.970000000 MHZ|
! Q factor \ 535.2] i Q factor \ 259.8
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50314 GHz 14,48 dam nd8 down 4.845 MHz ML 2.500243 GHz 15.47 dam nd8 down 9,97 MHZ
T 1 2,590532 GHz -11.90 dbm nd8 26.00 dB TL L 2.587985 GHz -10.90 dBm nd8 26.00 dB
T2 1 2,595378 GHz -11.88 d8m Q factor 535.2 T2 1 2.597955 GHz -10.43 dBm Q factor 259.8
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Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.71 dBm) MiL1] 15.42 dBm)
2.68652100 GHz 2.6846600 GHz]
20 N ndg 26.00 dB| 2 ’\,' ndB 26.00 dB|
04 AN AN BN, ‘\/\«u\/};’\ 4.765000000 MHz 104 e Uil A el T Y \,"\\ 0.650000000 MHz]
Jlf Qfactor 563.9 7 Q factor \ 278.2)
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-50 df -50 di
60 df -60 de
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.686521 GHz 15.71 dBm nd@ down 4.765 MHz ML 2.68486 GHz 15.42 dBm nd@ down 3,65 MHZ
T fy 2.685092 GHz -10.58 dam nds 26.00 dB TL L 2580165 GHz -11.01 dam nds 26,00 da
T2 1 2.689858 GHz -9.89 dBm q factor 563.8 T2 1 2.689815 GHz -10.71 dBm q factor 278.2
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.03 dBm)| MI[1] 14.18 dBm
2.5041590 GHz 2.5085160 GHZ]
= 26.00 dB @ G 26.00 dB
. ~ AP % 14.176000000 MHZz " A 1 s Y 18.821000000 MHz
o N \ 176.7) n | S ’ QoY 133.3
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-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504159 GHz 15.03 dam nd8 down 14.176 MHz ML 2509516 GHz 14.18 dam nd8 down 18,821 MHz
T 1 2,496427 GHz -10.82 dbm nd8 26.00 dB TL L 2,49643 GHz -12.24 dam n 26,00 d8
T2 1 2,510603 GHz -11.98 dém Q factor 176.7 T2 1 2.515311 GHz -9.91 dBm Q factor 133.3
L U J wa L JU J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.96 dBm)| MI[1] 12.91 dBm
2.5940490 GHz 2.5882450 GHZ]
20 20
¥ ndp 26.00 dB nd 26.00 dB
g ol g L . e B A oy 14.296000000 MHZz 0d . n g B 18.981000000 MHz
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50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594049 GHz 14.96 dBm nd@ down 14.296 MH2 M1 2.588245 GHz 12.91 dBm nd@ down 18,981 MHZ
T 1 2,585777 GHz -11.53 dbm nd8 26.00 dB TL L 2,58333 GHz -13.04 dBm nd8 26,00 d8
T2 1 2,600073 GHz -10.74 dBm Q factor 1B1.5 T2 1 2.602311 GHz -13.38 dém Q factor 136.4
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Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.28 dBm| mili] 12.82 dBm|
2.6882540 GHZ| 2.6766030 GHz
e ndB 26.00 dB| & ndB 26.00 dB|
AN P B, (e 14.356000000 MHz e BW 1B.861000000 MHz
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50 df 50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2668254 GHz 14.28 dBm ndB down 14.356 MHz ML 2.676603 GHz 12.82 dém ndB down 18,661 MHz
T1 1 2 675217 GHz -11.82 dém nds 26.00 d8 T1 1 2.67049 GHz -12.84 ddm nds 26.00 da
T2 1 2669573 GHz -12.99 dém Q factor 167.3 T2 1 2.689351 GHz -13.00 dém Q factor 141.9
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 5MHz / 256QAM

Lowest Channel / 10MHz / 256 QAM

m =
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o At 30de SWT Gps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 12.36 dBm)| [IETEN] 13.12 dBm)|
2.49656200 GHz| 2.4967640 GHz|
20 dam [T ndB 26.00 db)| 20 dam ndB 26.00 db)|
I . o BW . +.745000000 MHz - _— o BUi~, 9.630000000 MHzZ
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 2.496562 GHz 12.36 dbm ndB down 4,745 MHz 2 1 2.456764 GHz 13.12 dbm ndB down 9.63 MHz
T1 1 2.496142 GHz -13.92 dBm nd8 26.00 dB T1 1 2.496185 GHz -12.63 dBm nd8 26.00 dB
T2 1 2.500886 GHz -13.22 dBm Q factar 526.1 T2 1 2.505615 GHz -13.09 dBm Q factar 259.3
L I J - L I J -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- -
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o At 0de SWT  126ps @ VBW LMKz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1l 12.40 dBm)| M1l 15.26 dBm)|
2.59155100 GHz, 2.5953980 GHz|
20 dam 1 ndB 26.00 db)| 20 dam nafl 26.00 db)|
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CF 2,503 CHz 1001 pts Span 10.0 MHz CF 2,503 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
2 1 2.501551 GHz 12.40 dém gk down 4,865 MHz 2 1 2.505308 GHz 15.26 dem gk down
T1 1 2.500602 GHz -13.97 dBm nde 26.00 dB T1 1 2.588185 GHz -10.85 dBm nde
T2 1 2.595468 GHz -13.25 dBm Q factar 532.7 T2 1 2.597675 GHz -10.69 dBm Q factar
— ) - — )

Highest Channel / 5MHz / 256QAM

Highest Channel / 10MHz / 256QAM

Spectrum o vectrum L2
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o At 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.74 dBm)| M1l 14.80 dBm)|
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20 dsm nds 26.00 dp)| 20 dsm “7\ nds 26.00 db|
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CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2,685 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | |
2 1 2.68761 GHz 12.74 dém gk down 4.625 MHz 2 1 2.6845 GHz 12.80 dém gk down
T1 1 2.685072 GHz -13.21 dBm nde 26.00 dB T1 1 -10.85 dBm nde 26.00 dB
T2 1 2.589696 GHz -13.57 dBm Q factar 557.0 T2 1 2.589915 GHz -11.09 dBm Q factar 276.5
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TEL : 886-3-327-3456 Page Number 1 A41-13 of 57

FAX . 886-3-328

-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 15MHz / 256 QAM Lowest Channel / 20MHz / 256 QAM

. ] o) o
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT  126p: @ VBW LMHz  Mode Auto FFT o Att SWT Tps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.20 dBm)| M1l 11.52 dBm)|
2.5054480 GHz| 2.5113550 GHz|
20 dam M1 nde 26.00 db)| 20 dam nd 1y 26.00 db)|
oY By - 14296000000 MHZ, Bw 18.861000000 MHZ,
10 d8; e = o, 10 d8; - el AN
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CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.505448 GHz 12.23 dem gk down 14.286 MHz 2 1 2.511355 GHz 11.52 dém gk down 18.861 MHz
T1 1 2.496427 GHz -14.07 dBm nde 26.00 dB T1 1 2.496689 GHz -15.19 dBm nde 26.00 dB
T2 1 2.510723 GHz -14.16 dBm Q factar 175.3 T2 1 2.51555 GHz -14.45 dBm Q factar 133.1
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

) )
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o At 30de SWT  189p: @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1l 12.11 dBm)| M1l 12.34 dBm)|
2.5901530 GHz| 2.5926800 GHz|
20 dsm nds 26.00 dp)| 20 dsm u nds 26.00 db|
Bw 14.296000000 MHZ| - o By 18.781000000 MHZ|
10 d8; - P, 10 d8; o
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04 f L
10 | L
20 df — L T
A P AT APYS L P
Pl e \/ e e P A s -
a o f
-0 d 40 d
50 50
-60 df -60 d
CF 2,503 CHz 1001 pts Span 30.0 MHz CF 2,503 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
2 1 2.500153 GHz 12.11 dém gk down 14.286 MHz 2 1 2.50268 GHz 12.34 dém gk down
T1 1 2.585777 GHz -14.16 dBm nde 26.00 dB T1 1 2.583680 GHz -12.90 dém nde
T2 1 2.500073 GHz -14.77 dBm Q factar 1612 T2 1 2.602471 GHz -13.73 dBm Q factar
— ) - — )

Highest Channel / 15MHz / 256QAM

Highest Channel / 20MHz / 256QAM

Spectrum L2 vectrum o
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.84 dBm)| M1l 11.94 dBm)|
2.6863360 GHz| 2.6833170 GHz|
20 dam ndBM1 26.00 db)| 20 dam TndB 26.00 db)|
A _hw ,X 14.326000000 MHz P 18661000000 MHZ
10 d8; = < L 10 d8; = = -
i 5 Al TR VT Q Mt ol Ve 167.5| i W T TR rtaitoen, 143.0}
0 } + 0
-10 '\T -10
20 d T 20 d v
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-0 d
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-60 d -60 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
2 1 2.686336 GHz 12.84 dem gk down 14.326 MHz 2 1 2.683317 GHz 11.94 dém gk down
T1 1 2.675247 GHz -13.04 dBm nde 26.00 dB T1 1 2.670649 GHz -13.55 dBm nde
T2 1 2.689573 GHz -13.53 dBm Q factar 167.5 T2 1 2.689311 GHz -13.36 dBm Q factar
L )i J - L )i J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Lowest CH - - - - 4.46 451 9.11 9.03 | 1343 | 13.46 | 17.78 | 17.78
Middle CH - - - - 4.49 4.49 9.05 8.99 13.49 | 13.46 | 17.98 | 17.74
Highest CH - - - - 4.49 4.50 9.01 9.09 13.40 | 13.49 | 17.82 | 17.86
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH - - - - 4.50 4.47 9.03 9.00 | 13.37 | 1343 | 17.86 | 17.78
Middle CH - - - - 4.51 4.47 8.97 9.05 13.40 | 13,55 | 17.90 | 17.86
Highest CH - - - - 4.47 4.48 9.01 8.99 13.40 | 13.46 | 17.74 | 17.78
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.38 dBm) ™M1[1] 15.01 dBm)
2.49746100 GHz " 2.49687200 GHz
= 4.455544456 MHz @ 5404505 MHZ
o e A hararery e
104 f—} L, 104 AN i
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e A Y Aol s v b ]
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40 df -40 di
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-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.497461 GHz 16.38 dam ML 2.495872 GHz 15.91 dam
T 1 2,4962722 GHz 10.62 dBm Oce Bw 4,455544456 MHz TL L 2.4962423 GHz 9.68 dBm Oce Bw 4,505494505 MHz
T2 1 2,5007278 GHz 11.63 dam T2 1 2.5007478 GHz 10.93 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 16.45 dBm) ™M1[1]
- " 2.59163100 GHz - 194900 GHZ,
X o 4.485514486 MHz E?:L:Rw 4.485514486 MHZ
P T T e -
10 d T 10 d Vi ay e f v ~ \Nl
/
0 df r T 0 df l‘
/ \ / \
-10 d - \ 10 d
\ / |
204 - 20d . T
VAL e Rl .
3 ] S =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591631 GHz 16.45 dam ML 2,503949 GHz 14,53 dam
T 1 2,5907522 GHz 10.51 dBm Oce Bw 4,485514456 MHz TL L 25007622 GHz 9.96 dBm Oce Bw 4.485514486 MHz
T2 1 2.5052378 GHz 11.12 dam T2 1 25052478 GHz 10.57 dam

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 16.05 dBm|
20 . 2.68595200 GHz, - . 2.68764000 GHZ,
PN oce Bry 4.4B5514486 MHz T Oce B 4.495504496 MHz
Pt W N e P e P T POA S
10 d T 10 d A LR
od ) I, od y l‘
\
| \ /
i | \ di \
-0 T -10 v
1 Z -
A AT - —— <+
s ol \‘“JI \s A A .
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685952 GHz 15.98 dBm ML 2.68764 GHz 16.05 dBm
TL 1 26852522 GHz 10.51 dém Oce Bw 4.485514486 MHz T1 1 2.6852522 GHzZ 8.19 dBm oce Bw 4. 495504496 MHZ
T2 1 26697378 GHz 11.18 dBm T2 1 2.6897478 GHz 10.85 dBm
L ) L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.04 dBm 18.77 dBm)|
2.50¢ ; " 2.4985620 G
0 2.5030180 GHZ| - 2.4985620 GHz
9.110880111 MHZ - . 9.030969031 MHz
e W et SR 7
- R i
10d 4 104d
[ {
od + od ¢
] \ /
10 df { - -10 o T
/ \ {
20 d - t = 7 <
-~ = o [ A
T e f S B N’ ™
-30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503018 GHz 18.04 dam ML 2.498562 GHz 18.77 dam
TL 1 2,4964645 GHz 12.13 dBm Oce Bw 9.110885111 MHz TL L 2.4965045 GHz 10.63 dBm Oce Bw 9.030969031 MHz
T2 1 2,5055754 GHz 12.56 dam T2 1 2.5055355 GHz 11.80 dam

L U J L JU J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.38 dBm) ™M1[1] 17.97 dBm)
- 1 2.5903030 GHz - 5950580 GHz,
[E PN PN PNl 050040051 MHz U £.991008991 MHZ
10d - - 10d
{ / \
od T 0 di -
{ | | |
10 df 7 - -10 o - ]
[ \
20 d e — 20 d i \
| 1 A Py == [Wan Vg W N
A Ty
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500303 GHz 17.38 dam ML 2.505058 GHz 17.37 dam
T 1 2,5864045 GHz 12.36 dBm Oce Bw 9.050943051 MHz TL L 2,5855045 GHz 10.34 dBm Oce Bw £.991008991 MHz
T2 1 2,5975355 GHz 12.53 dam T2 1 2.5074955 GHz 10.79 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.04 dBm| mili] 17.15 dBm|
20 M1 2.6826820 GHZ| - 2.6827220 GHz
- 0.010980011 MHz _OccBw . 9.090909091 MHz
NI P oy ] 1l I N
\ A e M VY WA
10 di E - 10 d -
/ | J T
0 4 1 0 d ] |
7 \ |
-10 df i 1 -10 o 1
1 ’ |
20 d - [ \
S e o ]
s e — e =
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2662682 GHz 19.04 dBm ML 2.882722 GHz 17.15 dBm
TL 1 26805045 GHz 10.88 dém Oce Bw 9.010985011 MHz TL 1 2.6B04645 GHz 11.27 dém Oce Bw 9.090909091 MHz
T2 1 2 6695155 GHz 11.15 dBm T2 1 2.6895554 GHz 11.50 dBm

L )i ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.88 dBm) ™M1[1]
2.5084750 GHz
= 13.426579427 MHz @ Occ B 13.456543457 MHz
il Ay Y P T
10d T . 104 f
p [ ! a \
[ 7 T o T |
[ | \
-1 d - 10 di .
/ \
20d f’ A 20 d
po o Ay, ]
D e AL SN A s 4 v
\f
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508475 GHz 16.88 dam ML 2.502391 GHz 15.15 dam
T 1 2,4968167 GHz 12.09 dBm Oce Bw 13.426573427 MHz TL L 2.4967867 GHz 10.59 dBm Oce Bw 13.456543457 MHz
T2 1 2.5102433 GHz 12.39 dam T2 1 2.5102433 GHz 10.77 dam

L U

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,00 db @ RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 17.45 dBm| 15.73 dBm|
0 mn 2.5872460 GHZ| - 2.5867660 GHz
T1 13.4865159487 MHz ¥ 13.456543457 MHz
e Ve, | o PP N,
104 ] 104 WX i
od / od J
10 df - -10 di + I
/ x
20 d 20 d T
WA T
; are e N A N
AR i
-0 d -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,587246 GHz 17.45 dBm ML 2.586766 GHz 15.73 dem
TL 1 2,5662268 GHz 11.58 dBm Occ Bw 13.486513487 MHz TL L 2.5863167 GHz 9.01 dém Occ Bw 13.456543457 MHz
T2 1 2,5997133 GHz 11.37 d8m T2 1 2.5997732 GHz 10.53 d8m
L U J wa L JU J L]
X: : 26
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,00 db @ RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.00 dm| mili] 15.90 dBm|
20 2.6805520 GHZ| - 2.6774950 GHz
- . Occhw 13306603397 MHz - - oce Bw 13.486513487 MHz
Fa Samde Pl oA S e A e
10d i v Ly v 10 d vl Ny | Ard N A
i | 1
o i ;‘ 0 4 L
10 d 4 T -10d ,’ \.
/ \ !
f 7
(ZZE% e Bl 7
R Nl -
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2680552 GHz 17.00 dBm ML 2.677495 GHz 15.90 dBm
TL 1 2.6757567 GHz 12.41 dBm Occ 8w 13.396603397 MHz TL L 2.5757268 GHz 11.74 dBm Occ 8w 13.486513487 MHZ
T2 1 26691533 GHz 11.05 dBm T2 1 2.6892133 GHz 10.31 dBm

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.11 dBm) 14.02 dBm)
- . 2.5060800 GHz - 2.5050810 GHZ]
B - Occ B 17.782217782 MHz 17.782217782 MHz
o T
N TL Ao A 2
0 % P, O o 04 ot ;
/ |
o d 0 d !
{ \
-10 df T
|
[ \
204 o
o Vv, Ao o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 250608 GHz 16.11 dam ML 2505081 GHz 14.82 dam
T 1 2,497049 GHz 9.93 dBm Oce Bw 17.782217782 MHz TL L 2.4971289 GHz 9.07 dBm Oce Bw 17.782217782 MHz
T2 1 2.5148312 GHz 9.91 dam T2 1 2.5149111 GHz 9.95 dam

I ]

)i ) ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.07 dBm)
- " . - 2.5897230 GHZ]
- Oop Bre - 17.982017982 MHz : Bw 17.742257742 MHz
T T, VoA VA A Ta¥ heraaan A RPYNTAYY | T . PR VL g
10d e fnd i A -\/c\ 10 f"} - e s ot ot (2
. | . ) ] «
o 0 {
/ | |
~1od . | -0 d . T
20 d ol - 20 d -
N G N e
. v Wi Ao Y \
Sl A \ VAR frGsa e [ TN Al
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597236 GHz 15.68 dam ML 2.589723 GHz 14.87 dam
T 1 2,584009 GHz 10.34 dBm Oce Bw 17.982017562 MHz TL L 2.5841289 GHz .09 dBm Oce Bw 17.742257742 MHz
T2 1 2.601991 GHz 11.94 dam T2 1 2.5018711 GHz 8.31 dam

it J -

)i ] L.

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.6a dBm| mili] 15.43 dBm|
20 2.6794410 GHZ| - 2.6716080 GHz
| - Oce By T 17.822177822 MHz Oce B 17.862137862 MHz
ARy e v AN 1 T LFLYY pan L firdr
104 Hn, pal e ol i A, AI 104 . UL i
df JI !
0 od
/ [ |
BUE ¢ ‘I -10d -
L / |
p ! \ P J \
20 py . 20 oy
p P Ji o M
EYNPE rneg S it
- A ]
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679441 GHz 16.63 dBm ML 2.671608 GHz 15.43 dBm
TL 1 2.6710889 GHz 10.68 dBm Oce Bw 17.822177822 MHz TL 1 2.671049 GHz 10.07 dém Oce Bw 17.862137862 MHZ
T2 1 26689111 GHz 11.34 dBm T2 1 2.6889111 GHz 9.08 dém

)i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-19 of 57



ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.92 dBm) 16.97 dBm)
- 2.49868000 GHz - 2.5022390 GHZ]
T Occ Bre 4.495504496 MHz 9.030969031 MHZ
Ts prlans s\ ] T2 Tl ATl ke
o4 ," - L e e eren 2 10d  E—
| / \
8 | \
/
10 df - A -10 o |
| ] \
20.d 20 d T 4 o=
Jq."\\‘ o Apeireret (NS A AP A, AJ\/ R AEY: S T [y
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49868 GHz 13.92 dam ML 2502239 GHz 16.37 dam
T 1 2,4962423 GHz 9.41 dBm Oce Bw 4,495504496 MHz TL L 2,4965045 GHz 8.60 dBm Oce Bw 9.030969031 MHz
T2 1 2,5007378 GHz 7.77 dam T2 1 2.5055355 GHz 10.22 dam

L )i ) o

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.09 dBm)| MI[1] 17.02 dBm
- A 2.59202100 GHz - 1 2.5955770 GHz]
1 Occ B : 4.505404505 MHz 1 £.971028971 MHZ
Ll Y . Peso st T N 5
10d ¥ 104
{ 1 / |
04 L 04 L
! \ / \
-1 d 10 di L "
7 ] 1
! | \
20 d s 20 d
o N N N
PP A AL NN TN e\ ~——y
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592021 GHz 16.09 dam ML 2.505577 GHz 17.02 dam
T 1 2,5907522 GHz 9.91 dBm Oce Bw 4.505494505 MHz TL L 2.5885544 GHz 7.76 dBm Oce Bw £.971028971 MHz
T2 1 2.5952577 GHz 9.98 dBm T2 1 2.5975554 GHz 10.84 dBm
L it ] L ) ] L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.83 dBm mili]
20 . 2.68800900 GHz - M
¥y OccBr 4.465534466 MHz o N X_Occ By 9.010989011 MHz
LAy e el AN o e L 4 il e Wl v e
10 d - ¥ 10
0d | ool !
/ | !
104 | 04 |
/ i i \
20 / \ L
21 + 1 P e 7 |
a A BV | N N
At T o
-40d 40 d
50 df 50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668009 GHz 15.83 dBm ML 1 2.686250 GHz 16.73 dém
T1 1 2 6852622 GHZ 8.91 dBm oce Bw 4. 465534466 MH2 T1 1 2.6804845 GHz 10.88 dBm oce Bw 9.010989011 MHZ
T2 1 26697278 GHz 8.71 dbm T2 1 2.6894955 GHz 10.42 dBm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) ™M1[1] 14.07 dBm)
- 2.5049990 GHz - 2.5087570 GHZ]
c B 13966635367 MHz c Bre 17.862137862 MHz
s 2%, APV W2 e, A w0 S
/ \ S
od | od
) | '.\
10 d - -10 di -
i | T
/ ! “
20d A 20 d
o N e U WA
VN WY W o] N e [t P
a0 -50 dim -
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504999 GHz 14,47 dBm ML L 2.508757 GHz 14.07 dBm
T 1 2,4968167 GHz 8.40 dBm Oce Bw 13.366633367 MHz TL L 2.4970889 GHz 7.86 dBm Oce Bw 17.862137862 MHz
T2 1 2.5101833 GHz 9.65 dam T2 1 2.514951 GHz 8.69 dam

L i

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.73 dBm)| MI[1] 13.95 dBm
- 2.5898830 GHz - 2.5872860 GHZ]
i Occ B 13.996605397 MHz - Occ B 17.902097902 MHz
e P m- hoommn 2 ER J o
1wd J.‘w VAT LN v ’ - - \ & 10 d ; = -
| 1
0 . 04 | .
/ \ ‘
104 -10 di i 1
/ ‘ | \
20 d L 20 d
A
/ ~\ S, vy
e L A b PRI s Y A Al
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589883 GHz 14.73 dam ML 2587286 GHz 13.95 dam
T 1 25862067 GHz 9.75 dBm Oce Bw 13.396603397 MHz TL L 2,584049 GHz 9.02 dBm Oce Bw 17.902097902 MHz
T2 1 25996833 GHz 8.1 dam T2 1 2.501951 GHz 8.19 dam

L U

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.10 dBm| mili]
20 2.6884640 GHZ| - 2.684
occaw ML 13.306603397 MHz oct/Bw 17.742257742 MHz
. AP PYA TN N TIEaS, YaNatal il d \ ool o o Nobrsn i T2
10 d f‘ = E 10 YRt T
od ’ od \
-od -10d / l
/ |
20 df / \ “od VJJ {
oL \ e M, p
s NN | a MM ol
A P, ol il 2
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668464 GHz 14.10 dBm ML 2.884755 GHz 13.64 dBm
TL 1 26757867 GHz 8.37 dBm oce Bw 13.396603397 MHz T1 1 2.6711289 GHz 7.33 dam oce Bw 17.742257742 MHz
T2 1 26691833 GHz 8.18 dbm T2 1 2.6886711 GHz 7.11 dém
L I ] ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 41

Lowest Channel / 5MHz / 256QAM Lowest Channel / 10MHz / 256 QAM

m =
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT Gps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
M1l 13.16 dBm)| M1l 14.12 dBm)|
2.49772100 GHz 2.5018790 GHz|
20 dsm 1 OccBw 1465534466 MHZ 20 dsm T occBw 8991008991 MHz
10 dBm e 2 e al . ‘{ 10 dBm 7!1 .. ENACN / N
/ f
o di T o di
/ /
-0 { -0
o / A
- A o) e | A Il o0 ~ LA\ -
A - i YAV =Asvaay 28 = — —
-30 -30
-0 d 40 d
50 50
-60 d -60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.457721 GHz 13.16 dém 2 1 2.50167% GHz 12.12 dém
T1 1 2.4962722 CHz 7.53 dBm Oce Bw 4.465534466 MHz T1 1 2.4965245 GHz 7.43 dBm Oce Bw £.001008091 MHz
T2 1 2.5007376 GHz 7.64 dBm T2 1 2.5055155 GHz 8.19 dém
L I J L I J I we

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

- -
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 15.92 dBm)| M1l 14.28 dBm)|
2.59390900 GHZ 2.5960570 GHz|
20 dsm qee B 1465534466 MHZ 20 dsm Occ By 9.050949051 MHz
10 d8m ST, A S ¢ = e 10 d8m 1 TN W hma
o l \ o !
o 3 o
/ \ / \
-10 + -10 !
| \
/ L ! |
204 )
P T P P P N
W, s A LA We W R AW
L Y s i AT
-0 d 40 d
0 50
-60 d -60 d
CF 2,503 CHz 1001 pts Span 10.0 MHz CF 2,503 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 2.553808 GHz 15.92 dém 2 1 2.506057 GHz 12.28 dem
T1 1 2.5007722 GHz 8.07 dBm Oce Bw 4.465534466 MHz T1 1 2.5884845 CGHz 6.56 dBm Oce Bw ©0.050049051 MHz
T2 1 2.5052376 GHz 7.14 dBm T2 1 2.5975355 GHz 8.06 dBm
— ) - — ) -

Highest Channel /

5MHz / 256QAM

Highest Channel / 10MHz / 256QAM

Spectrum o vectrum L2
Ref Level 30.00 dém  Offset 12.00 db @ RBW 10D khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.07 dBm)| M1l 14.03 dBm)|
2.68753000 GHz 2.6825020 GHz|
20 dsm o OccBw 1.475524476 MHZ 20 dsm T OccBw 8991008991 MHZ
e I T T Waal ] e
10 dém e rhaw A AT 10 dém 7 ¢
f /
ad ad . +
f | i
/
-0 -0 v
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[ i |
20 d 20 d -
/ \ |
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-30 dBmyrrt A — B i
ey M|
-0 d 40 d
50 50
-60 d -60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2,685 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | |
2 1 2.68753 GHz 12.07 dém 2 1 2.682502 GHz 12.03 dém
T1 1 2.6852622 GHz 5.86 dBm Oce Bw 4.475524476 MHz T1 1 2.6805445 GHz 8.44 dBm Oce Bw £.001008091 MHz
T2 1 2.6897376 GHz 6.62 dBm T2 1 2.5895355 GHz 7.11 dBm
L )i J L )i J -
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LTE Band 41

Lowest Channel / 15MHz / 256 QAM

Lowest Channel / 20MHz / 256 QAM

. ] o) o
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o At 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att a0de SWT Tps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1l 12.30 dBm)| M1l 12.04 dBm)|
2.5047590 GHz| 2.5087970 GHz|
20 dem M1 OccBw 13.426573427 MHZ| 20 dsm OccBw 17.782217762 MHZ|
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CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.504756 GHz 12.30 dém 2 1 Z.508757 GHz 12.04 dém
T1 1 2.4968167 GHz 6.03 dBm Oce Bw 13436573427 MHz T1 1 2.4970880 GHz 6.25 dBm Oce Bw 17.782217782 MHz
T2 1 2.5102433 GHz 6.66 dBm T2 1 2.5148711 GHz 6.36 dBm
L I J L I J I we

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

) )
v v
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT  189p: @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
M1l 13.18 dBm)| M1l 11.10 dBm)|
2.5954580 GHz| 2.5912020 GHz|
20 dsm fDce B 13.546453546 MHZ| 20 dsm - OccBw 17.862137862 MHZ|
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o Ve Ny
-0 d 40 d
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-60 d -60 d
CF 2,503 CHz 1001 pts Span 30.0 MHz CF 2,503 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 2.505456 GHz 13.18 dém 2 1 2.50120Z GHz 11.10 dém
T1 1 2.5861668 GHz 6.55 dBm Oce Bw 13546453546 MHz T1 1 2.584040 GHz 6.87 dBm Oce Bw 17.862137862 MHz
T2 1 2.5997133 GHz 5.97 dém T2 1 2.6019111 GHz 5.95 dBm
L )i J - L )i J -

Highest Channel / 15MHz / 256QAM

Highest Channel / 20MHz / 256QAM

Spectrum L2 vectrum o
Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz Ref Level 30.00 dém  Offset 12.00 db @ RBW 300 khz
o Att 30de SWT  126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
M1l 12.69 dBm)| M1l 13.41 dBm)|
2.6762060 GHz| 2.6807590 GHz|
20 dsm ] Oce Bw 13456543457 MHz 20 dsm 1 OccBw 17.782217762 MHZ|
). o 1 N
10 dBm T Sy Y e \'d 10 dBm g I e AT
ad : \ ad T
i
| |
-0 7 -0
A |
20 d + 20 df t
N \ |
Lo \ o LAY
%30, e f T A 30 dempept Vi
ur " 7 \.\?“% .
-0 d 40 d
50 50
-60 d -60 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | |
2 1 2.676206 GHz 12.63 dem 2 1 2.680750 GHz 13.41 dém
T1 1 2.6757867 GHz 6.47 dBm Oce Bw 13456543457 MHz T1 1 2.6711280 GHz 5.66 dBm Oce Bw 17.782217782 MHz
T2 1 2.5892433 GHz 7.71 dBm T2 1 2.5889111 GHz 7.13 dBm
( )t J ( )t J -
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 16,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS A 20 dk’_‘LI\P SPURIRUS LINE _ABS PAES
10 dem H 10 dBm
I |
0 dm 0dém ‘
-10 dBm: \ -10 dBm J
J A
90 dam h -20 dBm I
SPURIOUS_LINE_ABS
NB dem
-30 dBm
40 dBm ] . [ — L L .|Hd I~ mn 113 RSN O R AT 1 " "
-so dRF
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 22.47 dém -7.53 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.48806 GHz -32.77 dém -7.77 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -14.50 dBm -4.50 dg
2.480 Gz 2.495 GHz 1.000 MHz 2.49481 GHz -18.75 dem -5.75 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz -19.48 dBm -0.48 dg
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -17.36 dém -4.36 dB 5 595 CH= 2896 GHz 1,000 MHz 269503 GHz ~35 40 dBm 2540 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 22.02 dem -6.07 d& > 856 GHz 5716 GHz 1,000 Mz 5 55643 GHe ~33.75 cbm 573 db
.
Il - j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” EPURIOUS INE_ABS PABS 20 th_llP. SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
0 dBm
-10 dam | \_l
] |
SPURIOUS_LINE_ABS J
-30 dBm
. WWM h” 40 dBm o
40 dBr
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68919 GHz 8.03 dBm -21.97 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48962 GHz -28.24 dém -3.24 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -24.92 dBm -14.92 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49372 GHz -21.39 dém -8.39 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -20.67 dBm -10.87 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49500 GHz -28.60 dém -15.60 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69511 GHz 30,35 dbm J17.35 a8
2,498 GHz 2.501 GHz 100,000 kHz 2,49874 GHz 9,89 dém -20.11 dB .606 GHz 2.715 GHz 1.000 MHz 5.65710 GHz 31.71 dBm 671 dn
.
Il 1 i
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LTE Band 41 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS " 20 dbife -uumﬁ IS LINE ABS PASS
10 dBm “ 10 dém l
0 dm 1 0 dem J \
-10 dBm l -10 derm !
0 dam | ‘l 20 dem i
SPURIOUS_LINE_ABS | / F\d
0 dBm
-30 dBm ! |
4@ dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 20.74 dém -9.26 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48779 Ghz ~36.01 dém ~11.01 de 2,680 GHz 2 691 GHe 100,000 kHz 2 59001 GHe 1570 dBm 70 ds
2,450 GHz 2.495 GHz 1.000 MHz 2.49459 GHz -24.21 dém -11.21 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69118 GHz -20.81 dbm -10.81 db
2.495 GH2 2:456 Ghz 50.000 kHz 2.49600 GHz -19.55 dam “6.55.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60501 GHz -35.74 dBm -22.74 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 21.92 dem -8.08 dB > 856 GHz 5716 GHz 1,000 Mz 5658637 GHe T 1455 db

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IﬂH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem
0 dBm
-10 dam
20 daam, T
SPURIOUS_LINE_ABS
-30 dBm o
40 dBm
40 dBm o ikt
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68613 GHz 8.67 dBm -21.33 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -27.07 dBm -2.07 dB 2.690 GHz 2,601 GHz 100.000 kHz 2.69001 GHz -27.31 dBm -17.31.d8
2490 GHz 2.495 GHz 1.000 MHz 249499 Gz -17.81 dém -+.81 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -22.19 dem -12.19 d8
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -28.02 dém -15.02 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69558 GHz ~32.25 B 1625 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49879 GHz 8,74 dém -21.26 d& .606 GHz 2.715 GHz 1.000 MHz 5.65710 GHz 33.76 dBm 578 dn
T
I 1 P
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CINEKARS PABS
20 dhihe_§PURIOUS }INE_ABS pABS X 20 chipe_PURIDUS LINE ABS PAES
10 dBm: ﬂ\ 10 dém ‘
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-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | REW | Fraquency | powerabs | Alimit__| 2.685 GHz 2.690 GHz 100.000 kHz 268967 GHz 21.51 dbm -8.49 ds
2.475 GHz 2.490 GHz 1.000 MHz 249029 GHz -33.30 dBm -8.30 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69000 GHz -19.10 dBm -9.10 de
2490 GHz 2.495 GHz 1.000 MHz 249499 Gz -22.82 dém -9.62 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69114 GHz -25.07 dBm -15.07 d&
2:495 GHz 2496 Gz 50.000 kiz 2.49600 GHz -21.23 dbm -8.23d8 2.695 GHz 2,606 GHz 1.000 MHz 2.60566 GHz -35.53 dBm -22.53 dB
2.496 GHz 2.501 GHz 100,000 khz 2.49636 GHz 21.36 dBm -8.64 dB 5596 CHz 5715 GHe 1,000 Mz 63602 CHe 3815 cbm 1513 db

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru Spectrum L
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dem i FdBW \
-10 dBm l [-10 dem ‘
o0 dam | Py f -20 dBm I
SPURIOUS_LINE_ABS ] J L
30 dom M"M 30 dem "
TINT )
MW -40 dBm oy .
40 dBm ——
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68631 GHz 7.60 dbm -22.40 db
2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -26.94 dBm -1.94 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -26.71 dBm -16.71 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49489 GHz -18.14 dBm -5.14 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69232 GHz -23.89 dBm -13.89 d&
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -28.81 dém -15.81 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69521 GHz 30,69 dBm 176908
2,498 GHz 2.501 GHz 100,000 kHz 2,49731 GHz 7,66 dem -22.34 dB .606 GHz 2.715 GHz 1.000 MHz 5.65863 GHz 31.76 dBm 679 dn
) J i
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LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 di Mode Auto Swesp

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

(@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS SPURIGMIE QHEEKARS PABS
20 ghine_$PURIOUS ) INE_aBS pAkS 20 ghine _$Puriobs LinE_aBS PABS
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Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz || spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs | Alimit 2,685 GHz 2.690 GHz 100.000 kHz 2,68967 GHz 18.04 dbm -11.96 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48871 GHz -36.73 dém -11.73 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69005 GHz -17.82 dBm -7.82 dB
2,490 GHz 2,495 GHz 1.000 MHz 2.49500 GHz -20.00 dém -7.00 dé 2,691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -22.23 dém -12.23 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49597 GHz -22.33 dBm -9.33 dB 2,605 GHz 2.696 GHz 1.000 MHz 2.60600 GHz -36.39 dem -23.39 dB
2.406 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 18.68 dBm -11.32 dB 2,606 GHz 2,715 GHz 1,000 MHz 2,60616 GHz -37.95 dBm -12.95 dB
) ) ) e [ ] ]
10:48:00 Date: 9

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 d8 Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

@1 AvgPwr
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heck PAES SPURIGIG QHEEKABS PABS
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-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz ]| [spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW, | Frequency | PowerAbs |  aLimit 2,685 GHZ 2,600 Ghz 100,000 kHz 2.68870 GHz 5,49 dBm 24,51 B
2,475 Ghz 2,450 GHz 1,000 MAz 2.43029 GHz -27.85 dBm -2.85 dB 2,690 GHz 2,691 GHz 100.000 kHz 2.69001 GHz -29.26 dém -19.26 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -17.37 dém -4.37 dB 2,601 GHz 2,695 GHz 1.000 MHz 2.69135 GHz -28.22 dBm -18.22 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -27.41 dBm -14.41 dB 2,605 GHz 2,696 GHz 1.000 MHz 2,69544 GHz -33.71 dém -20.71 dB
2,406 GHz 2.501 GHz 100.000 kHz 2.50042 GHz 5.47 dBm -24.53 dB 2,606 GHz 2,715 GHz 1,000 MHz 2,60638 GHz -35.80 dem -10.90 dB
I L ] ] ) e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-2

7 of 57
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LTE Band 41/ 10MHz / QPSK

Spectrum = sp m 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dh,lllb-! PURIOUS INE_ABS PABS ZUdhiWLn‘P SPURIOUS LINE A}k“ PASS
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Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions . Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy Power Abs__ | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68938 GHz 22.86 dBm -7.14 dB
2.475 GHz 2.490 GHz 1.000 MHz 248629 GHz -36.43 dBm -11.43 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69000 GHz -17.13 dBm -7.13 d8
2.480 Gz 2.495 GHz 1.000 MHz 2.49484 GHz -21,32 dém -8.32 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -20.13 dBm -10.13 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49533 GHz -19.57 dém -6.57 dB 5 595 CH= 2,700 GHz 1,000 MHz 269828 GHz 2801 dBm 5oL de
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